UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-U7PROXS
ISED ID 6545A-U7PROXS
Equipment Under Test U7-Pro-XGS

Test Report Serial Number | TR9753_01

Date of Tests 10 and 13 January 2025
Report Issue Date 6 February 2025

Test Personnel

Testing performed by Trina Noor

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

1 RF Conducted UNII-6
1.1 EHT Mode

1.1.1 Summary

Test Frequency | Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 6435.000 24.0 20.000000 | PASS
RF output power 6435.000 24.0 20.000000 | PASS
In-Band Emissions 6435.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 6435.000 24.0 20.000000 | PASS
Frequency Stability 6435.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 6475.000 24.0 20.000000 | PASS
In-Band Emissions 6475.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 6475.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 6515.000 24.0 20.000000 | PASS
In-Band Emissions 6515.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 6515.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 6445.000 24.0 40.000000 | PASS
In-Band Emissions 6445.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 6445.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 6485.000 24.0 40.000000 | PASS
In-Band Emissions 6485.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 6485.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 6465.000 24.0 80.000000 | PASS
In-Band Emissions 6465.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 6465.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 6505.000 24.0 160.000000 | PASS
In-Band Emissions 6505.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 6505.000 24.0 160.000000 | PASS
Tx Spurious Emission 6505.000 24.0 160.000000 | PASS
Emissions in restricted frequency bands (Average) 6505.000 24.0 160.000000 | PASS
Emissions in restricted frequency bands (Peak) 6505.000 24.0 160.000000 | PASS

Emission Bandwidth 26 dB (6435 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6435.000000 22.600000 320.000000 6423.750000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6435.000000 6446.350000 -4.1 | PASS
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Level in dBm

26 dB Bandwidth
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Measurement
Setting Instrument Target Value
Value
Start Frequency 6.40500 GHz 6.40500 GHz
Stop Frequency 6.46500 GHz 6.46500 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.010 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
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Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

RF output power (6435 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated EIRP | Limit Max | Gated RMS | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
6435.000000 11.3 24.0 11.3 99.727 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 ps

In-Band Emissions (6435 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
6435.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6443.650000 -5.3
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)
6443.650000 -5.3 0.0 -5.3 | PASS
6427.450000 -5.5 0.2 -5.3 | PASS
6432.850000 -5.5 0.2 -5.3 | PASS
6442.950000 -5.6 0.2 -5.3 | PASS
6425.650000 -5.6 0.3 -5.3 | PASS
6425.750000 -5.6 0.3 -5.3 | PASS
6442.350000 -5.6 0.3 -5.3 | PASS
6427.550000 -5.7 0.3 -5.3 | PASS
6426.450000 -5.7 0.4 -5.3 | PASS
6442.250000 -5.7 0.4 -5.3 | PASS
6442.450000 -5.7 0.4 -5.3 | PASS
6441.850000 -5.7 0.4 -5.3 | PASS
6443.750000 -5.7 0.4 -5.3 | PASS
6441.050000 -5.8 0.4 -5.3 | PASS
6431.350000 -5.8 0.5 -5.3 | PASS
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427 West 12800 South, Draper, UT 84020

# UNIFIED
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In Band

Level in dBm

6.3856.39 6.4 6.41 6.42 6.43 6.44 6.45 6.46 6.47 6.486.485
Frequency in GHz
Level Limit X Fail

Measurement 1

Setting Instrument Value Target Value
Start Freguency 6.38500 GHz 6.38500 GHz
Stop Frequency 6.48500 GHz 6.48500 GHz
Span 100.000 MHz 100.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 500.000 kHz ~ 600.000 kHz
SweepPoints 1000 ~ 1000
Sweeptime 1.050 ms AUTO
Reference Level 10.000 dBm 0.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off

Occupied Channel Bandwidth 99% (6435 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6435.000000 19.250000 320.000000 6425.375000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6435.000000 6444.625000 7125.000000 | PASS
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99 % Bandwidth

5_-

0T AN NV

Level in dBm

6.415 6.42 6.425 6.43 6.435 6.44 6.445 6.45 6.455
Frequency in GHz
Bandwidth
Multiview * Spe "
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Measurement
Setting Instrument Target Value
Value
Start Frequency 6.41500 GHz 6.41500 GHz
Stop Frequency 6.45500 GHz 6.45500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
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Attenuation 10.000dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Frequency Stability (6435 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max Result
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
6435.000000 6435.024471 3.803 24.470500 --- | PASS
Frequency stability Pre
S
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6.42 6.425 6.43 6.435 6.44 6.445 6.45
Frequency in GHz
Center frequency Max Hold
Frequency stability
o__
S
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6.424 6.426 6428 6.43 6432 6434 6436 6438 6.44 6.442 6.444 6.446
Frequency in GHz
L 2 Edge points Max Hold Center frequency
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Measurement
Setting Instrument Target Value
Value

Start Freqguency 6.42403 GHz 6.42403 GHz
Stop Frequency 6.44603 GHz 6.44603 GHz
Span 22.000 MHz 22.000 MHz
RBW 20.000 kHz <= 22.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 10001 ~ 10001
Sweeptime 419.000 pus AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 50 50
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (6475 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6475.000000 22.600000 320.000000 6463.750000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6475.000000 6486.350000 -3.8 | PASS
26 dB Bandwidth
O__
-10T
g 207
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©
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260 M
6.445 6.45 6455 646 6.465 6.47 6.475 6.48 6.485 6.49 6.495 6.5 6.505
Frequency in GHz
Bandwidth
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LABORATORY
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In-Band Emissions (6475 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
6475.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6479.950000 -4.8
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)
6480.050000 -4.8 0.0 -4.8 | PASS
6477.550000 -4.8 0.1 -4.8 | PASS
6483.750000 -4.9 0.2 -4.8 | PASS
6483.850000 -5.0 0.2 -4.8 | PASS
6476.350000 -5.0 0.3 -4.8 | PASS
6473.150000 -5.0 0.3 -4.8 | PASS
6481.850000 -5.0 0.3 -4.8 | PASS
6472.050000 -5.1 0.3 -4.8 | PASS
6478.750000 -5.2 0.4 -4.8 | PASS
6480.650000 -5.2 0.4 -4.8 | PASS
6483.950000 -5.2 0.4 -4.8 | PASS
6484.150000 -5.2 0.4 -4.8 | PASS
6476.950000 -5.2 0.4 -4.8 | PASS
6477.450000 -5.2 0.4 -4.8 | PASS
6482.150000 -5.2 0.4 -4.8 | PASS
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427 West 12800 South, Draper, UT 84020
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In Band

Level in dBm

6.526.525

6.51

6.44 6.46 6.48 6.49 6.5

6.4256.43 6.45 6.47
Frequency in GHz
Level Limit X Fail

Occupied Channel Bandwidth 99% (6475 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6475.000000 19.500000 320.000000 6465.375000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6475.000000 6484.875000 7125.000000 | PASS
99 % Bandwidth
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1950 M+
6.455 6.46 6.465 6.47 6.475 6.48 6.485 6.49 6.495
Frequency in GHz
Bandwidth
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Freguancy 6.4750000 GHz
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Emission Bandwidth 26 dB (6515 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6515.000000 23.100000 320.000000 6503.250000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6515.000000 6526.350000 -4.7 | PASS
26 dB Bandwidth
O_-
-10T
20+
e 0__
M
©
£
o
>
[
-

6.505 6.51 6.515 6.52 6.525 6.53 6.535 6.54 6.545

6.5

6.485 6.49 6.495

Frequency in GHz
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Bandwidth

Nal Lewel 000 &
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In-Band Emissions (6515 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
6515.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6506.450000 -5.5
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)
6520.250000 -5.6 0.1 -5.5 | PASS
6524.050000 -5.6 0.1 -5.5 | PASS
6517.550000 -5.7 0.2 -5.5 | PASS
6507.850000 -5.7 0.2 -5.5 | PASS
6506.350000 -5.7 0.2 -5.5 | PASS
6520.850000 -5.7 0.2 -5.5 | PASS
6516.250000 -5.7 0.2 -5.5 | PASS
6515.950000 -5.7 0.2 -5.5 | PASS
6520.650000 -5.7 0.2 -5.5 | PASS
6522.950000 -5.7 0.2 -5.5 | PASS
6506.050000 -5.7 0.2 -5.5 | PASS
6521.750000 -5.8 0.2 -5.5 | PASS
6520.550000 -5.8 0.3 -5.5 | PASS
6519.150000 -5.8 0.3 -5.5 | PASS
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6520.750000 |  -5.8

03] -55]PASS

In Band

£
[oa}
©
£
©
>
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-
6.4656.47 6.48 6.49 6.5 6.51 6.52 6.53 6.54 6.55 6.566.565
Frequency in GHz
Level Limit X Fail

Occupied Channel Bandwidth 99% (6515 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6515.000000 19.500000 320.000000 6505.375000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
6515.000000 6524.875000 7125.000000 | PASS
99 % Bandwidth

5_-

oT /V\"/“’V\\/w\/\’\/\//vw/\/\/\/\/\/\/v\
£
is]
©
£
©
>
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19500 M
6.495 6.5 6.505 6.51 6.515 6.52 6.525 6.53 6.535
Frequency in GHz
Bandwidth
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Freguancy 6.5150000 GHz

- N L b S0
Count 2007200

Tz Mode Ao G

Spon 40,0 Mz

KE.IIEGlz_ JE gt 10z

0819143 My OL/13/2005

Emission Bandwidth 26 dB (6445 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6445.000000 43.050000 320.000000 6423.025000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6445.000000 6466.075000 -1.9 | PASS

5T
ot

-10T1
20T

-30T

Level in dBm

40T
50T

-601

26 dB Bandwidth

-

6.38%.39

6.4 6.41

6.42

6.43 6 44

645

6.46

656505

Frequency in GHz
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Bandwidth

Nal Lewel 000 &

Art D WY |08

Lrput 1 & L)

- fEw. o
- Va'w
Notch

e

Mode Ao Swests  Count 200200 Freguancy 6.4450000 GHz

ICF 0,443 Gz

08182:47 M 0L/13/2005

00 pi _ PRI - = ~Spnn 120,0 Mz
[[eesessi] B e e 4

In-Band Emissions (6445 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
6445.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6452.051763 -3.9
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)
6452.051763 -3.9 0.0 -3.9 | PASS
6427.445611 -4.0 0.1 -3.9 | PASS
6443.199550 -4.1 0.2 -3.9 | PASS
6442.299325 -4.3 0.4 -3.9 | PASS
6429.096024 -4.3 0.4 -3.9 | PASS
6429.246062 -4.3 0.4 -3.9 | PASS
6435.847712 -4.3 0.4 -3.9 | PASS
6436.447862 -4.3 0.4 -3.9 | PASS
6437.198050 -4.3 0.4 -3.9 | PASS
6443.349587 -4.4 0.5 -3.9 | PASS
6438.998500 -4.4 0.5 -3.9 | PASS
6438.398350 -4.4 0.5 -3.9 | PASS
6426.545386 -4.4 0.5 -3.9 | PASS
6447.850713 -4.4 0.5 -3.9 | PASS
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6443.049512 |  -4.4

0.5 |

-3.9 | PASS

Level in dBm

In Band

6.345 6.36

Level

6.38 6.4

Limit

6.42 6.44

6.46

Frequency in GHz

X Fail

6.48

6.5

6.52

6.545

Occupied Channel Bandwidth 99% (6445 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6445.000000 38.500000 320.000000 6425.750000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
6445.000000 6464.250000 7125.000000 | PASS
99 % Bandwidth
10T

£

is]

©

£

©

>

(]

-

3850 M+
6.405 6.41 6.42 6.43 6.44 6.45 6.46 6.47 6.48 6.485
Frequency in GHz
Bandwidth
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Frequancy 6.4450000 GHz

Conant 200/200

v Mode A

K05 GHE_ 160 pts B.0MHZ]

Spin 50,0 Mz

08193144 ™ OL/13/2005

Emission Bandwidth 26 dB (6485 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

5T
ot

-10T1
20T

-30T

Level in dBm

40T
50T

60T

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6485.000000 43.650000 320.000000 6463.175000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6485.000000 6506.825000 -0.8 | PASS

-

6.54.545

6.48 6.49 651 6.52 6.53

Frequency in GHz

6.42%.43 6.44 6.45 6.46 6.47 6.5
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Bandwidth

Nal Lewel 000 &

Art D WY |08

Lrput 1 & L)

- fEw. o
- Va'w
Notch

Vi Wade At

Freguancy 6.4850000 GHz

i 6,485 GHz

08:95:80 My OL/13/2025

500 ot

ROMEL N “Soon 1200 Wiz

[[eesessi] L e+ 4 '
b [T . .

In-Band Emissions (6485 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
6485.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6488.750938 -2.5
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)
6490.101275 -2.5 0.1 -2.5 | PASS
6489.951238 -2.7 0.2 -2.5 | PASS
6488.900975 -2.7 0.2 -2.5 | PASS
6490.251313 -2.7 0.3 -2.5 | PASS
6490.401350 -2.8 0.3 -2.5 | PASS
6491.901725 -2.9 0.4 -2.5 | PASS
6488.600900 -2.9 0.4 -2.5 | PASS
6474.197299 -2.9 0.4 -2.5 | PASS
6476.447862 -2.9 0.5 -2.5 | PASS
6467.145536 -2.9 0.5 -2.5 | PASS
6485.900225 -3.0 0.5 -2.5 | PASS
6472.996999 -3.0 0.5 -2.5 | PASS
6483.049512 -3.0 0.5 -2.5 | PASS
6474.047262 -3.0 0.6 -2.5 | PASS
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427 West 12800 South, Draper, UT 84020

\ 6478.548387 |

-3.0 |

0.6 |

2.5 | PASS

Level in dBm

In Band

6.385 6.4

Level

6.48 6.5 6.52 6.54 6.56 6.585

Frequency in GHz

6.42 6.44 6.46

Limit X Fail

Occupied Channel Bandwidth 99% (6485 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6485.000000 38.500000 320.000000 6465.750000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
6485.000000 6504.250000 7125.000000 | PASS
99 % Bandwidth
10T
o] /\,_,\/J\W\/\/\/\/\/v«\»/\—f-M/\»\

I -10T
m +
©
£ 20T
5 4
3 30t

40T

1 3850 M+
50T
6.445 6.45 6.46 6.47 6.48 6.49 6.5 6.51 6.52 6.525
Frequency in GHz
Bandwidth
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el Lewel 000 X - BW Lo
t ) 1 - .
ol =

SO0
Connt 2007200

Pz Mode A Freguancy 6.4850000 GHz

KF 0,485 GHr

1Pt

E0MHz] Spon 50,0 Mz
08194:81 M 0L/13/2025

Emission Bandwidth 26 dB (6465 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6465.000000 90.500000 320.000000 6418.750000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6465.000000 6509.250000 5.5 | PASS
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26 dB Bandwidth

10T

-10T

Level in dBm

6.345 6.36  6.38 6.4 6.42 6.44 6.46 6.48 6.5 6.52 6.54 6.56 6.585
Frequency in GHz

Bandwidth

v e R " -

el Lowel 000 % - AW | iz

S04
Art IO BWT [ e VOW 30t Made Aurs Sesen  Coant 20047200 Freguancy 6.4650000 GHz

T A G . E— T -

I L7 = 5000 2400 Mz

[freseascs) P! o
. Ao i A - .

08198:43 M OL/13/2025

In-Band Emissions (6465 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Result
(MHz)
6465.000000 | PASS

Inband Peak
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Frequency Level

(MHz) (dBm)

6443.750000 1.6

Measurements
Frequency Level | Margin Limit Result

(MHz) (dBm) (dB) (dBm)
6443.750000 1.6 0.0 1.6 | PASS
6430.250000 1.5 0.1 1.6 | PASS
6447.750000 1.5 0.1 1.6 | PASS
6445.250000 15 0.1 1.6 | PASS
6478.250000 1.4 0.2 1.6 | PASS
6441.250000 1.4 0.2 1.6 | PASS
6436.750000 1.4 0.2 1.6 | PASS
6435.250000 1.3 0.3 1.6 | PASS
6441.750000 1.3 0.3 1.6 | PASS
6427.750000 1.3 0.3 1.6 | PASS
6432.250000 1.3 0.3 1.6 | PASS
6429.750000 1.3 0.3 1.6 | PASS
6479.250000 1.3 0.3 1.6 | PASS
6438.250000 1.3 0.3 1.6 | PASS
6490.750000 1.2 0.4 1.6 | PASS
In Band

Level in dBm

=
6.265 6.3 6.35 6.4 6.45 6.5 6.55 6.6
Frequency in GHz
Level Limit X Fail

Occupied Channel Bandwidth 99% (6465 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6465.000000 79.000000 320.000000 6425.500000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6465.000000 6504.500000 7125.000000 | PASS
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» UNIFIED
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99 % Bandwidth

1571

10 NN AN

Level in dBm

6.385 6.46 6.48 6.5 6.52 6.545
Frequency in GHz
Bandwidth
el Lewel i - W SOl -
At Ly W vaw Murde " Count 200,200 Wm' 6.4650000 (')H'

) vw

4

{7 6465 Gl Je0pts TeME] _S0n 100.0 Mz

LLIEIEEER s ' .
Ao [T - .

08:99:42 M 0L/13/2025

Emission Bandwidth 26 dB (6505 MHz; 24.000 dBm; 160 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)
(MHz) (MHz)
6505.000000 175.000000 108.500000 66.500000 320.000000
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% LABORATORY 427 West 12800 South, Draper, UT 84020
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6505.000000 6416.500000 6591.500000 9.1 | PASS
26 dB Bandwidth
151
10T
0_-
% 4
2 101
£ T
©
>
]
-
6.265 6.3 6.35 6.4 6.45 6.5 6.55 6.6 6.65 6.7 6.745
Frequency in GHz
Bandwidth
el Lewel 000 S - Bw M SaL
Art IO BWT o s VIW L0 M Mude Ao Seesp  Gount 200,200 Freguancy 6.5050000 GHz
l.iu' Las s CH Notch -
s 0 |
|
0,005 Gz T - BaaE/ Se0n 00,0 Mz
Lotk ooet adgronsond: sdiior thams 14 s v DN moye) W el oW
08:99:53 m  0L/13/2025
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In-Band Emissions (6505 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6505.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6437.500000 5.2
Measurements
Frequency Level | Margin | Limit Result
(MHz2) (dBm) | (dB) | (dBm)
6437.500000 5.2 0.0 5.2 | PASS
6428.500000 51 0.0 5.2 | PASS
6442.500000 5.0 0.1 5.2 | PASS
6434.500000 5.0 0.2 5.2 | PASS
6431.500000 4.9 0.2 5.2 | PASS
6433.500000 4.9 0.2 5.2 | PASS
6432.500000 4.9 0.3 5.2 | PASS
6478.500000 4.9 0.3 5.2 | PASS
6429.500000 4.9 0.3 5.2 | PASS
6435.500000 4.8 0.3 5.2 | PASS
6430.500000 4.8 0.4 5.2 | PASS
6439.500000 4.8 0.4 5.2 | PASS
6444.500000 4.8 0.4 5.2 | PASS
6493.500000 4.8 0.4 5.2 | PASS
6440.500000 4.8 0.4 5.2 | PASS
In Band

Level in dBm

6.105 6.2 6.3 6.4 6.5 6.6 6.7 6.8 6.905
Frequency in GHz
Level Limit X Fail
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Occupied Channel Bandwidth 99% (6505 MHz; 24.000 dBm; 160 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)
(MHz) (MHz)
6505.000000 162.500000 101.250000 61.250000 320.000000
DUT Frequency Band Edge Left Limit Min BE L Band Edge Limit Max BE R Result
(MHz) (MHz) (MHz) Right (MHz)
(MHz)
6505.000000 6423.750000 5925.000000 6586.250000 7125.000000 | PASS
99 % Bandwidth
20T
10+ /v\/\_/\/"_’_/\/\/"'/\/w_’_\-/\—a—ﬂ’\
£
s}
©
£
©
>
(]
|
12500M+
6.345 6.4 6.45 6.5 6.55 6.6 6.665
Frequency in GHz
Bandwidth
TR9753_U7-Pro-XGS_FCC_15.407_UNII-6_Annex Page 26 of 36

PROPRIETARY



# UNIFIED

\7

COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

el Lowel

At

Irgut

O &
D SWI
LAl Py

= RBW
e - VEBW |
# Notds

ME Mpde At

&0

SO
0 Count 2004200

Freguancy 6.5050000 GHz

0,005 GHz_

08130:51 My OL/13/2005

Result
DUT Frequency Result
(MHz)
6505.000000 | PASS

Final measurements

Er LT A
[Iresesst]

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements

Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
34122.750000 -36.1 9.1 -27.0
38239.750000 -36.4 9.4 -27.0
39030.750000 -36.6 9.6 -27.0
38961.750000 -36.7 9.7 -27.0
34125.750000 -36.8 9.8 -27.0
39026.750000 -36.8 9.8 -27.0
38537.750000 -36.8 9.8 -27.0
38961.250000 -36.9 9.9 -27.0
34163.750000 -37.0 10.0 -27.0
39454.750000 -37.1 10.1 -27.0
34146.750000 -37.1 10.1 -27.0
39601.750000 -37.2 10.2 -27.0
38518.250000 -37.2 10.2 -27.0
39004.750000 -37.2 10.2 -27.0
39026.250000 -37.2 10.2 -27.0

 Span 720,0 Mz

Tx Spurious Emission (6505 MHz; 24.000 dBm; 160 MHz)
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Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 2 2
5925.000000 7125.000000 2 2
7125.000000 18000.000000 2 2
18000.000000 26000.000000 2 2
26000.000000 40000.000000 2 2

Spurious

Level in dBm

1G

2G 3G

Threshold

X Critical X

4G 5G 6 8 10G 20G
Frequency in Hz

Final Critical

40G

Sum Lewel

Emissions in restricted frequency bands (Average) (6505 MHz; 24.000
dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6505.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
16196.750000 -53.0 11.8 -41.2
16193.750000 -53.1 11.9 -41.2
16198.750000 -53.2 12.0 -41.2
16198.250000 -53.2 12.0 -41.2
16175.750000 -53.3 121 -41.2
16185.750000 -53.3 121 -41.2
16199.250000 -53.3 121 -41.2
16187.750000 -53.3 121 -41.2
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17785.750000 -53.3 12.1 -41.2
16189.250000 -53.4 12.2 -41.2
16132.750000 -53.4 12.2 -41.2
16188.250000 -53.4 12.2 -41.2
16169.750000 -53.4 12.2 -41.2
16190.250000 -53.4 12.2 -41.2
17759.750000 -53.4 12.2 -41.2

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 1 1
5925.000000 7125.000000 1 1
7125.000000 18000.000000 1 1
18000.000000 40000.000000 1 1

Restricted Band

Level in dBm

1G 2G 3G 4G 5G 6 8 10G 20G 30G  40G

Frequency in Hz
Limit Threshold X Critical Final Critical SumLewel

Emissions in restricted frequency bands (Peak) (6505 MHz; 24.000
dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6505.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
15714.750000 -44.0 22.8 -21.2
17880.250000 -44.3 23.1 -21.2

TR9753_U7-Pro-XGS_FCC_15.407_UNII-6_Annex
PROPRIETARY

Page 29 of 36



UNIFIED

427 West 12800 South, Draper, UT 84020

COMPLIANCE
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15955.750000 -44.3 23.1 -21.2
11827.250000 -44.3 23.1 -21.2
17701.750000 -44.5 23.3 -21.2
11843.750000 -44.8 23.6 -21.2
17709.750000 -44.8 23.6 -21.2
13368.250000 -44.9 23.7 -21.2
11912.250000 -44.9 23.7 -21.2
16067.250000 -44.9 23.7 -21.2
15657.750000 -45.2 24.0 -21.2
12041.750000 -45.2 24.0 -21.2
11895.250000 -45.2 24.0 -21.2
17701.250000 -45.2 24.0 -21.2
17800.250000 -45.3 24.1 -21.2

Measurement Settings

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

1000.000000

5925.000000

5925.000000

7125.000000

7125.000000

18000.000000

18000.000000

40000.000000

Rk e e

N (R (R [

Level in dBm

Restricted Band

1G 2G 3G 4G 5G 6 8 10G 20G 30G  40G
Frequency in Hz
= Limit T Threshold X Critical X Final Critical Sum Lewel
TR9753_U7-Pro-XGS_FCC_15.407_UNII-6_Annex Page 30 of 36

PROPRIETARY



UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

1.1.2 Summary

Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Power Spectral Density (SA-2) 6435.000 24.0 20.000000 | PASS
Power Spectral Density (SA-2) 6475.000 24.0 20.000000 | PASS
Power Spectral Density (SA-2) 6515.000 24.0 20.000000 | PASS
Power Spectral Density (SA-2) 6445.000 24.0 40.000000 | PASS
Power Spectral Density (SA-2) 6485.000 24.0 40.000000 | PASS
Power Spectral Density (SA-2) 6465.000 24.0 80.000000 | PASS
Power Spectral Density (SA-2) 6505.000 24.0 160.000000 | PASS

Power Spectral Density (SA-2) (6435 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6435.000000 6443.316832 | -1.986 -1.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density (SA-2)
407
30T
D% 1
- 20T
£ 1
©
g 10T
— -4
0F ~.\
6.42%.426 6.428 6.43 6.432 6.434 6.436 6.438 6.44 6.442 6.444.445
Frequency in GHz
Limit L 2 PSD SumLewel
Measurement
Setting Instrument Value Target Value
Start Frequency 6.42500 GHz 6.42500 GHz
Stop Frequency 6.44500 GHz 6.44500 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
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Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off

Power Spectral Density (SA-2) (6475 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6475.000000 6467.475248 | -1.067 -1.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density (SA-2)
40T
30T
D% J
- 20T
£ J
©
3 10T
— -
0 —~
6.46%.466 6.468 6.47 6.472 6.474 6.476 6.478 6.48 6.482 6.484.485
Frequency in GHz
Limit L 2 PSD Sum Lewel

Power Spectral Density (SA-2) (6515 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6515.000000 6506.683168 | -1.843 1.0 | PASS
Ports
Port State
1 | used
2 | used
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Level in dBm

N

o
1
1

w

o
1
T

N

o
1
T

=

o
1
T

o
1

Power Spectral Density (SA-2)

6.50%.506 6.508 6.51

Limit L 2 PSD

6.512

6.514

6.516

Frequency in GHz

Sum Lewel

6.518 6.52

6.522

6.524.525

Power Spectral Density (SA-2) (6445 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6445.000000 6440.247525 | -2.079 -1.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density (SA-2)
30T
20T
&
- 10T
£ 1
T 1
g 71 ¥
ol \
6.425 6.43 6.435 6.44 6.445 6.45 6.455 6.46 6.465
Frequency in GHz
Limit 2 PSD SumLewel
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Power Spectral Density (SA-2) (6485 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6485.000000 6483.811881 | -1.142 -1.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density (SA-2)
35T
30T
e 20T
m
©
£ 101
(]
>
Q
.}
OF ‘\/
o \
6.465 6.47 6.475 6.48 6.485 6.49 6.495 6.5 6.505

Frequency in GHz

Limit L 2 PSD Sum Level

Power Spectral Density (SA-2) (6465 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6465.000000 6441.750000 | -1.382 -1.0 | PASS
Ports
Port | State
1 | used
2 | used
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Power Spectral Density (SA-2)

30T
20T
&
- 10T
£
©
§ T -
o iR
6.425 6.43 6.44 6.45 6.46 6.47 6.48 6.49 6.5 6.505
Frequency in GHz
Limit L 2 PSD SumLewel

Power Spectral Density (SA-2) (6505 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6505.000000 6438.750000 | -1.588 -1.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density (SA-2)
35T
30T
e 20T
m
©
£ 101
(]
> +
3
O_-
_10_[’_@-‘&'_\\/_-_“—@

6.425 6.44 6.46 6.48 6.5 6.52 6.54 6.56

6.585

Frequency in GHz
Limit L 2 PSD SumLewel
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-- End of Report —
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